IOMELITE
\% WSION * PORT CHESTER, NEW YORK
S oé
VO

PART No. 24084
169
Printed in U.S.A.

b S




SERIES

CHAIN SAWS




SUPER SUPER SUPER
XP-1020  XP-1020 Auto XP-1130-1 Auto

FIGURE 1

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.




SUPER
XP-1020

SUPER

SUPER

XP-1020 Auto XP-1130-1Auto

No. Description Part No. Qty.
1 SCREW-hex, 12-24 x 3/4 80867 T
2 COVER-starter A-64178 1
+3 Includes: BUSHING-rope B71T7T 1
4 BUSHING-spring outer loop 65830 i
5 ROPE-starter 58806 1
6  GRIP-rope 55937 1
7 INSERT-rope retaining 38517 1
8 SHIELD-spring (inner) (optional) 65711 1
9  SPRING-rewind 64180-A4 ¢ &
10 SHIELD-spring (outer) (optional) 65712 \
11  LOCK-spring rewind 64094-A @
12 PULLEY-starter 640560
*13 CUP-starter 67 1
14 WASHER-retaining 1
15 SCREW-hex, 10-32 x 1/2 1
16 SHIELD-sawdust
17 HOUSING-fan @
18 NUT-lock, 7/16-20 %
19 WASHER-flat 1
20 SCREW-hex, (spinlock) 6 186 2
21 SCREEN-rotary \ 055 1
22  STUD-shoulder K Q i 2
23  PAWL-starter % & 756 2
24 WASHER 58851 2
25 SPRING-starter Yawl Q 58758-1 2
26 ROTOR @ 64053-A 1
27 CLAMP-dushgover 55080 1
28 OVERsdlisd 55979 1
29 dust cove 56078-2 1
a0 ROUP &lser 57750 1
31 GROUP@ 57749 1
_ A-58165 1
{ 53984 1
% CONDE v/terminal 55987 1
Q@s 8 il 10-24 x 1/2 80595 1
36 W -lock, #10 83046 3
37 ~terminal 55982 1
3 %—g‘round 57733 1
N % :-:bmSHBR ~terminal 55983 1
LEAD-ground w/terminals A-58321 1
Q 41 KEY-rotor THhOT8 1
O 42 SLEEVE 55290 1
O 43  LEAD-high tension a8382 ;
@ 44 TERMINAL-spark plug A-55373-A 1
V 45 GROMMET G0929 1
46  SHIELD-cylinder A-63736-1 1
47 CLAMDP-lead 56014 1
#48 CRANKCASE-w/pin (see Tig. 2) A-B4532 1
44 SCREW-hex, 10-32 x 3/8 B0869-1 1
50 SEAl-hreaker box 56292-A 1
51 BOX-breaker w/core 67744 1
52  COIL-w/ground terminal 5598G-A 1
53 SCREW-fil, 10-32 x 7/8 80660 2

*Denotes new part

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS,




SUPER SUPER SUPER
XP-1020  XP-1020 Auto. XP-1130-1 Auto

SEAL COVER TO TANK
. WITH ROMELITE
""" CEMENT NO.22788

GEAR
HOUSING

SHIELD

Mo, Description Part No. - Description Part No. Qty.
1 CRANKCASE-w/pins A-64532 GASKET -crankcase 63336 1 X X X x
Includes: PIN-dowel {not shown) T4332 ROD-connecting A-5ES45 1 X x X %
2 STUD 72787-1 Includes: SCREW 80345 2 X R X ox
3 SEAL 58308-A BEARING-needle 59606 1 XK XX
4 BRACKET-handle bar 59635-2 PISTON & PIN 1 X X x X
5 SCREW-hex, 1224 x T/8 BOEY1 Incdudes: RING—l‘emin?ng i X X x X
§ CAP-lank A-54140— RING—rcLaim.ng X ox x X
7 Includes: GASKET {;53§ s fEET”“ BT ; s
ALVE —ver i g —-muffler XKk KR
g ll_m:ﬂi: VERER o) g 11 SCREW-hex, 12-24 x 3/8 2 X X XX
o 5 3. CAP-muffler 1 x Xk KK
1; :‘g:,;'r:_::nm;g o7 g 1 +37  BAFFLE-muffler 1 XK KX
$i  GOREWord b, A1 # 2 & & 38 SCREW-hex, 1/4-20x5/8 A4 1 ox ax X
SEREW 2dihd. . Halic e 39 RODY-muffler La-G992T-B 1 x ox X X
SCREW-rd. hd,, 6x 1/2 BOG13 x x 40 EPARK PLUG 535415 1 XKW R
12 FILTER ASSEMBLY A-59251 * X X X 41  Tncludes: GASKET 33038 1 xox % X
13 Includes: IFILTER 58253-1 X X X X 42 cAP-spark plug (3735 1 X X x x
14  LINE-flexible 55805 1 xoxox % w43 CYLINDER-Z 3/16" bore ("W'Units|@ GS175-3 1 x x x %
13 TANK-fuel 58172-A1 1 x x * CYLINDER- 2 3/18" bore @ 4-86571 1 omeww
16 TANK-fuel w/screen A-63399 1 X % 44 NUT-hex, 5/16-24 25412 4 x X X X
17 FITTING-fuel outlet 58364 1 FYE 45  WASHER-lack, 5/16 83002 3 X X x
18 FITTING-fuel 63132 1 X X WASHER-lock, 5/16 ("W" Units only) 23002 4 XK R X
15  GASKET 64175-1 1 2 X WASHER-tab lock 633871 il XK X X
20 O RING 90254 1 X % 4f  LINE-fuel (idle) G365E i ¥ A A K
21  RING-Tetaining SHITA-A- 1 X %X ox X *#47  GASKET -uylinder G153 1 X X X X
22  DBEARING-ball GH190-8 1 ¥ XX X 4% EXCHANGER-heat (an;chl) :ﬁlu:i—l 14 P
23 WASHF R-Inck 83061 3 Nk XX 49 SCREW-hex, 12-24x 3 AT * *
24 SCREW-bearing retaining 19238-3 2 X X X X = ‘giﬁ;‘“ﬂ*‘-’; iz‘“ A % E;fiT = ~1‘ g %
25 CRANKSHAFT A-BA06H 1 L L-CPrIer, s - E
CRANKSHAFT A-§4350 1 i e 51  SCREW-hex, 10-24 x 3/8 30868-1 2 XX % X
: : ; 52 SLEEVE 55200 1 xxx X
CRANKSHAFT A-64351 I " X X
(] -1 =
2 ROLLERS-needle (set of 31) A-G4678 a4 X X x X% ACCESSORY
*Denctes new part # Optional A-64411 Muffler & Shield Assembly
Includes: 64408 CAP-muffler (1)
63855 -A SCREW-shoulder (3)
@ Gaskets are available for Fuel Tanks. £4408-2 SHIELD-muffler (1)
Buper XP 1020 units uges #58367 Gasket sIchides with A-64411 Muffler and Shield Assembly
Super XP 1130 units uses $G4755 Gasket A-43518 STARK ARRESTER - requires #3548 SIIIM,
@ When using 3 port idle system you must use one under cach muffler stud
A-66571 Cylinder, other units use 58175-3 A-G4004 KIT - fuel tank spacer
Cylinder,

83056 Includes: WASIIER #83056 (1)
ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS. '




SUPER SUPER SUPER
XP-1020  XP-1020 Auto  XP-1130-1 Auto

TO FUEL
L Tang
) b

LOCATE -
HERE

LN

Ko, Description Na. Degcription Part No, Qty. Ny
1  COVER-alr filter 28 HANDLE-throttle A-G3665 1 X,K X X
2  NUT~cover % i 29 Includes: STOP-rpd 58934 1 e
& RING-refaining X E ¥ 30 BUSHING-rod 58929 2 X OxX xox
4 ELEMENT-air filter % X 31 BUSHING-lock pin 64 1 X xR
5 BCREW-idle adisting (not i "W, R m PLUG-hutton (not shown) GA607 1 O
1 HPRING-adjusting screw (m:su X kX 32 PLUG-hutton A-G4744 1 x KKK
T BCREW-hex, L/4-20x 1/2 XK £ X Includes: "O"RING{not showry 58765 1 K %
4 GABKET stud LR T TR 33 TELT G3280 s % o meoae
L) MANIFOT.D-intake ("Wl only’ 1 % K M X a4 GROMMET 58362 4 N MUY
MANTIOLD-intake i | T S GROMMET ("W Units only} SEIG2 a3 x xR
10 STUD-cover b 1 X X x x 35 DBUTTON-rod ST2E-1 1 N e
11 STUD-carluret o X N X X 36 TRIGGER-throttle GEIR1-A 1 X XoX X
12 GASKETgcarbur a X X X X 47  SHAFT-trigger 58353 1 LT Gl
15 SEAT-resthvalve 504271 B i 38  SPRING-throttle 5R3GZ-A 1 X% K%
14 REED BOGZA 4 X N X x 38  PIN-throttle lock 58404 1 i
15  CLAMDP-reed GOG20 4 X X X x 40 SPRING-lock 5H405 kS ¥ R e
16 SCREW-pan, 4-40 x 3/16 20658 3 X % X % 41  RING-retaining 58409 1 X X X %
17 LINE-fuel BEHS0 1 ¥ % X X 42 BUTTON-o0il Tod GEART 1 O S g
18 BCOREW-hex, 12-24x 1 BO8A4 5 XX x X 43 ROD-oil pump 58356-D 1 X x
1%  GASKET -spacer SaG46 1 An X ® ROD-vil pump G3127-A i %X
20  LINE-fuel idle (not in "W Units) GHERG 1 X ox 44 PlN-colter, 1/16 x 1/2 6301 1 X X XX
21 WABHEH-lock, 144 J300% 2 XX X X 45 EWITCH-logele w/nut A-DTEI0-3 1 X %X X ox
22 NUT-hex, LAd-20 A1013-1 2 XX X x 4 PLATE-"On-Off" TEOB5-A 1 F o CROX
23 I'IN-cotter, 1732 x 1/2 Ei324 1 ¥ % ox % 47  GABKET-spacer 58343 2 X % ox x
24 ROD-choke A-hBuGS 1 XX X x 48 SPACER-throttle handle 58391 1 R W e
25 CARBURETOR A-G3ERE 1 XX X X 49 HCREW-hex, 12-24 x /4 SUE6T 3 X E K
CARBURETOR ("W Units only) A-GRT17 1 X X X X 80  BRACE-throttle handle SH185-A1 1 S A,
20 BOOT -rod GHI4B 1 X K R X 21 SCREW-hex, 12-24 % 5/8 BOGTEH 3 e
27 ROD-throttle 50336 1 % x x x 52  SHIELD-muffler BATAZ-2 1 X xox %

*Nenctes new part

ALWAYS FURNISH MODEL AND'SERIAL NUMBER WHEN ORDERING PARTS,




SUPER
XP-1020 Auto

/} 4 \\\ s

7 i
TG CRANKCASE W ——____ SEE CATALOG

7

SUPER
XP-1020

Z SEE CATALOG

_7 23650°B

FIGURE 4

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.




SUPER SUPER
XP-1020 XP-1020 Auto

o &
No. Description Part No.  Qty. No. Description Part No.  Qty. *§b,§"
1 RESERVOIR-eil A-58341 1 3 39 SCREW-hex, 5/16-18x 11/2 80087 3 X X
Includes: PIN-cotter (not showm) 86301 1 X X 40 WASHER-lock, 5/18 43003 3 - s
2  FILTER-uil A-(4293 1 % X 41 RACE-inner 56231 1. x
3 LINE-oil pickup © 9474 1 X 42 SPROCKET & DRUM
LINE-oil pickup 58340-B 1 x Open Type-, 404 pitch, 8 tooth A-57341 1 x
4  GASKET -reservoir 58342 1 ¥ X 7/16" pitch, 7 tooth A-56299 1 #
5 SPRING-plunger 59283 L. X X 1/2'" piteh, 7 tooth A-56615 21 7
6§  CONNECTOR-pump D8337-A 1 X x 43  Ineludes: BEARING-needle 56230 1 x
7 LINE ASSY-oil pickup A-G4010 1 X SPROCKET & DRUM-splined (not shown
g PLUNGEIL -0il pickup A-5TR34-10 l: % K 1/2" pitch, & tooth - -65548 1 7
9  Includes: "0 RING-shaft 29074 1 % X Includes: SPROCKET \ 67017 i3 #
10 "0 RING-plunger 74358 1 X X RACE-inner 65348 1 7
11 DRIVECASE A-64264 ) X BEARING-needle 't@ 65393 11 #
DRIVECASE _ A-50493-A1 1 «x 44 WASHER-thrust | 56182 1 X
Includes: TUBE-oil line (not shown) 59023 1 X X 45 SHOE —clutch 550763 & i
210 PIUG @ il kB 46 SPIDER-clutch @ s8546-2 1 .
12 SEAL 56256-A 1 % K 47  SPRING-clutch 55123-C 2 x x
13 BEARING-needle 63043 1 X X 48 COVER-clutch 5G238=A 1 x
14 BOLT-guide bar 58334 2 X X 84027 i x
%15 CAP-oil ) A-G3717-A 1 % X & T 81192 1 o
Includes: VALVE-vent {not shown) 53718 ¥ X O A-64074 1 x
16 CASKET SGE0T 1 % x A-58583-1 1 X
17 CAP-check valve 28338 2 X X 0 81123 1 % X
18 GASKET 58338 2 X X 55613-1 1 X X
15 SPRING-check 29022 2 * X 80617 1 X x
20 BALL-check 25527 2 X X 81088 -2 2 X X
21  PUMP-automatic oiler A-54073-A 1 X BOAET 5 x %
22  Includes; SCREW-cam FOTAT 1 X B4010-1 1 x
23 GASKET 59736 1 X _ 551831 .
24 SCREW 50919 2 X DR UM
25 TORING S L x %.404 pitch, 7 tooth A-BT344 T x
26 SEAL-felt DEah 3 T/16" piteh, 7 tooth A-58377 1
27 SCREW-rd., 6x 3/4 80780 5 1/2" pitch, & toath A-5A01D 1 £
Zb/  BOHEW-hex, 832K 1/2 ok 8 Includes: BEARING-needle 55664 1 x
20  WORM-gear 53893 1 6 8 edit Tresnotistown
a0 WASHER -thrust 56236 2 O DRUM & HUB e OM10616 1 #
31  KIT-spilted bumper (Optional for "W') A-58543 & 1 X X Includes: BEARING-needle 55664 1 1
KIT-spiked humper ("W Units only- \ \ SPROCKET -splined
Optional for standard units) @ A ""303% % Rim Type-. 404 piteh, 7 tooth OM10513 1
82 Inuhdes: ST hek, TR0 ¢ 2 @ 7/16" pitch, 7 tooth OM10514 1 4
ut WASHEH logk,. 1/ d Q0 £ 1/2" piteh, 7 tooth OM10512 14
34 SCREW-flat, 1/4-30 x 3/4 2 = 61 RACE-inner 55661 1 x
25 ;‘LATE “gideber ionax) & x B2 WASHER-thrust 55660-1 1 X
6 SPRING-guide bar X x o
T g oo Qi [ R
o ! ; - . % . i
" K;ﬁ?;’ E:‘:g—\?::l}: ::?) i * B Not Shown; ("W'" TUnits only)
1 & PLATLE -guard f3389-1 1 x
HANDLE BAR-wrap & 1 % g PLATE-guard 64029-1 T X
Includes; SCREWz8pcl & X X
HANDLE BAR—(I%
1 F

%

*Denotes new part # Optional

@ s0886-Screw (5/16-1% x 7/8 flat) (1) must be used with A-64727 Handle Bar.
@ #59621 Plug, in Drivecase channel, must be removed before Automatic
Oiler Kit {accessory) can be installed.
©=459922 Handle Bar requires A-63089 Bumper Kit and either #3389-1 Plate,
Guard, or 64029-1 Plate, Guard.
0"Splined" Drum & [ub requires one of "Splined"” sprockets listed.

ACCEBBORIES

A-59671 AUTOMATIC OILER KIT - . 404 pitch, 7 looth
A-RYHB2 AUTOMATIC OILER KIT - 7/16" pitch, 7 tooth
A-63241 AUTOMATIC OILER KIT - 1/2' pitch, 6 tooth

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.




SUPER SUPER
XP-1130-1 Auto XP-1130-2 Auto

SEE CATALOG
NO. 23650-B _

Wz

GEAR DRIVE - SEE FIGURE 4
FOR DIRECT DRIVES

BITIED Wain
OREGON
SAW 1 LN

FIGURE 5
ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.



SUPER
XP-1130-1 Auto

SUPER
XP-1130-2 Auto

SUPER X1

Ko, Description Part No.  Qty. No. Description Part No. @iy, A%
*1  KIT-spiked bumper A-83138 1 = 41 BRACKET =rod A3110 1 X X
& KIT-spiked bumper ("W Units enly)  A-63413 4 x 42 PLATE-guide bar (inner) J6H56 i o=
2 Mmeludes: SCREW-hex, 1/4-20 x 3/1 s0218-1 = X X 43  BCREW-hex, 12-24 x 378 HORAT 3 X x
SCREW-hex 1/4-20 x 7/8 44 GUARD-chain A=BITTE 1 x x
("W Units anly) 80181-3 2 x * Includes: DEFLECTOR-sawdust (not
3 WASHER-lock, 1/4 23005 a X X showm) 63715 1 x x
4 NUT-1/4-20 91053 2 X X * RIVET -(not shown) 85125 3 x x
5  HOUSING-gear A-G3398-C 1 x X 43 SCREW-pivot 38591 1 X x
§  Includes: SEAL 3E256-A 2 X X 15  BELLCRANK 58552 1 X x
] BEARING-needle TELET-B 1 X X 47  WASHER-thrust £3109 1 X X
5 BUSHING-rod 30064 1 X x 4%  BALL-check 25527 2 X %
T LTOW -{not shown) 38532 1 x X 49 BPRING-check valve A4 %022 2 X X
a FILTER-o0il (auto, } A=-34283 1 % 80 GASKET-check valve cap \5 338 2 X K
10 TINE-pil JBETA 1 X X 51 CAP-check valve 8339 2 XX
i1  TFILTER-pil (manual) A-B3116 3 N OX 52 SPACER-sprocket 5O6aY 1 2
12 SCREW-hex, 12-24 x 3/4 B085T i = X 53  WASHER-sprocket {inner) 56074 1 X x
13 Q' RING a0872 2 X X 54  SPROCKET-8 tooth, 1/2Uspi 55583-3 1 X %
14 BEARING-Lall 63107-8 2 ® X /@c 74481 -1 1 I
*15 CAP-filler (vented) A-GAT1T-A 2 X X 85 EEY-sprocket SBOTE=1A 2 0w
i Includes: GASKET BEGOT 2 X X 5 WASHFER-spro aBoTT 1 X X
VALVE~vent (nol shown) G3T18 Z x X a7 NUT-1/2-20 #1101 1 x X
17 BOLT —guide har HA334 2 * X 58 GASKET, cover Q 63124 1 K
*18  PUMP-aulomalie oiler A-GI002 1 X X 5% PLUNGE u O A-63112 1 X X
19 Ineludes: GASEET 39736 1 X X 60  Includes: RING 74388 1 X X
20 SCREW-cam SUTET I X X 61 SPRING 38293 1 X x
21 SCREW-pan, 4-40 x 1/4 B0B19 2 % % 58138 1 X X
22 WORM-gear G3084-4 1 a 63115 1 X x
23 SCREW-hex, 3-32 x 7/4 80568 & XK 596312 1 X x
24 SHAFT-sprocket SHETT-A 1 b L ¢ 28007 1 - {2
25 POST-idler gear AB258-1A 1 i o 81192 1: X X
26 BCREW-shoulder, 1/4-20@) 63407 3 Xox YERTeteining 55036 i X X
T RING-retaining 28028 2 X x h 5ED23 1 X X
33 GEAR-idler 292540 1 XX 56123-C 2 X x
29  BEARING-ball T2328-8 1 G S 585471 1 X %
A NUT-idler gear . 5T788-4 1 R A-5A028 6 X %
31  RING-retaining 63108 1 X 56138 2 X x
32 GEAR-driven, 2:1 ratio, 42teeth {'""'W" only59298-1 1 UM-clutch w/gear A-G3123 1 X X
3:1 ratio, 64 teeth §) 592761 1 74 BEARING-slceve GHE03 1 x x
38 NUT-3/8-16 a41080-2 2 HANDLE BAR-wrap around A-G3E2T-1 1 X X
34  WASHER-lock, 3/8 x O HANDLE BAR-wrap around A-63136 1 F#
PLATE-adjusting 1 1 X x HANDLE BAR-wrap around (over
35  Imcludes: PLATE 55 \ X x \ sized) A-64468-1 1 Pt
34 SCREW-rd. 5/16-18x 2 8061 1 X x 76 Includes; SCREW-socket,5/16-18 x1" 80308-2 1 x X
37 PIN BB 1 X 77 SCREW-hex, 5/16-18x 1 1/2 BOOBT 2 X X
38 NUT -hex lock 1 78  WASHER-lock, 5/18 83003 3 ¥ X
39  PLATE-guide bar (outer) 9574 1 79 SBCREW-hex, 5/16-18x 3 1/4 H0RIA 1 X X
40 SCREW-hex, 10-24 x 3/8 0 =1 1
*‘Den{t@.@an O\ # Optional
0cC T of teeth on driven gear before ordering. Position of idler
Q poBt wm for 2:1 gear ratio, mount on other pad for 3:1 gear ratio.
Inits with idle post mounting screw holes drilled through gear housing
O #63407 Shoulder Screw, all others use #63407-1 Shoulder Screw.

\/Q

SPECIAL TOOLS available on order

A-23937-B  WRENCH - combination 23693 SLEEVE - shaft (drivecase)

23874 PLUG - needle bearing (conn. rod) A-23696 REMOVER - spider

23524 WRENCH - =ockel screw (conn. rod) A-234950 TOOL - pislen pin remover

22823 TLIERS - snap ring (piston) A-24028 REMOVER

231306 BODY - assembly 23876 TOOL - drivecase bearing (1020 series)

288a20-2 ADAPTER - main bearing 23139 TOOL - clutch drum bearing (1020 series)

A-23s872 JACKSCREW 23913 PLUG - ball bearing and seal {1130 series)

23670 PLATE - shaft aligning 22750 TOOL - sprocket locking (1130 series)

23233-1 PLUG - seal assembly 23391-3 PLUG - needle bearing (1130 series)

23871 PLUG - drivecase seal 23228 PLUG - sprocket shaft bearing (1130 series)
23420 PLUG - clutch drum bearing

DECAL

REPLACEMENT DECAL #23742 composed of PAINT

"DIRECT DRIVE", "GEAR DRIVE", "STARTING 22771 SPRAY CAN - red

INSTRUCTIONS", and two "HOMELITE" (letters 23343 SPRAY CAN - green

1/2" and 1/4" high).

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.



